

To protect the privacy of customers or suppliers of Salamander Jewelry.
We erased their address from this document.

INSPECTION CERTIFICATE 3.1 EN 10204 3.1

DESCRIPTION	STAINLESS STEEL WIRE		
MILL CERT NO.	HM12122426	GRADE	AISI-316L (1/8H)
P.O.NO.		DIAMETER	7.0 mm
INVOICE NO.		FINISH	DULL
CONTRACTOR		QUANTITY	-
CUSTOMER	광명스텐	APP.SPEC.	ASTM A493

CHEMICAL COMPOSITION

(%)

HEAT NO.	C	Si	Mn	P	S	Ni	Cr	Mo	Cu	N
S03004	0.014	0.453	1.351	0.0295	0.0017	10.066	16.694	2.084	0.307	0.0268

TEST RESULTS

NO.	SIZE (mm)	TENSILE STRENGTH(MPa)				REMARK
	7.0 ± 0.03	max 640				
1	6.995	585				

Surveyor to We hereby certify that the material herein has been made and tested in accordance with the above specification and also with the requirements called for the above order.

To protect the privacy of customers or suppliers of Salamander Jewelry.
We erased their address from this document.